

Test Report

No. : CY/2008/51615 Date : 2008/06/09 Page : 1 of 3

MUNDO PRODUCT CO., LTD.
2F, NO. 37, SIAOSI ST., SHIHLIN, TAIPEI 11162, TAIWAN



The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : CRYSTAL GEL-HIDROGEL-SAP
Manufacturer/Vendor : MUNDO PRODUCT CO., LTD.
Sample Receiving Date : 2008/05/29
Testing Period : 2008/05/29 TO 2008/06/09

=====
Test Result(s) : Please refer to next page(s).

James Lu.
James Lu / Supervisor
Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory – Taipei

Test Report

No. : CY/2008/51615 Date : 2008/06/09 Page : 2 of 3

MUNDO PRODUCT CO., LTD.
2F, NO. 37, SIAOSI ST., SHIHLIN, TAIPEI 11162, TAIWAN



Test Result(s)

PART NAME NO.1 : ORANGE PLASTIC PELLETS

PASS

Test Item (s):	Unit	Method	MDL	Result	Limit
				No.1	
EN 71 PART 3 Heavy metal content	---	As per EN 71 PART 3 : 1994 (A1 : 2000, AC:2000 and AC:2002) (EN 71 & BS 5665 are identical)	---	---	---
Soluble Lead (Pb)	mg/kg	ICP-AES	5	< 5.0	90
Soluble Antimony (Sb)	mg/kg	ICP-AES	5	< 5.0	60
Soluble Arsenic (As)	mg/kg	ICP-AES	2.5	< 2.5	25
Soluble Barium (Ba)	mg/kg	ICP-AES	10	< 10.0	1000
Soluble Cadmium (Cd)	mg/kg	ICP-AES	5	< 5.0	75
Soluble Chromium (Cr)	mg/kg	ICP-AES	5	< 5.0	60
Soluble Mercury (Hg)	mg/kg	ICP-AES	5	< 5.0	60
Soluble Selenium (Se)	mg/kg	ICP-AES	5	< 5.0	500

- Note :
1. mg/kg = ppm
 2. n.d. = Not Detected
 3. MDL = Method Detection Limit
 4. "---" = Not Conducted

Test Report

No. : CY/2008/51615 Date : 2008/06/09 Page : 3 of 3

MUNDO PRODUCT CO., LTD.
2F, NO. 37, SIAOSI ST., SHIHLIN, TAIPEI 11162, TAIWAN



** End of Report **